PG14-11 HARDWARE KIT (|
QTY 7 M6X15 SCREWSL(

PG14 PARTS LlST QTY 4 M4X12 SCREWS

POT GRATE (1)
PG14-1

LP BURNER (1)

IGNITER (1) PG14-3
BEZEL (1)
FTG600-27
B ]
Eg-—_
KNOB (1)
PG14-4
GREASE CUP (1)
PG14-5
TANK BKT (1)
PGSEAR-14
M4X12 SUPPORT
SCREWS (4)
1
REGULATOR (1)
PG14-10 (1)
FRONT SUPPORT (1)

PG14-7

REAR SUPPORT (1)

PG14-8 \\ M6X15 BOLT (2)

0521 PG14




. %\ﬁ/%
AT
N5 L TR

ﬁ@é/,ﬁﬁkx.
/ : | )

R < : T

\ Y /f N amt
. ﬁﬁ//@ @/, Sy

W !




e %ﬁ//////// Voo AL
pomw o Bee I
i /_/\Wf DERINE %

A\ //Wm//ww y L
MMy
MY L
G

B
0.188

DETAIL

SCALE




C

DETAIL
0.200

SCALE

C

SEE|DETAIL




5. INSTALL SUPPORTS AS SHOWN BELOW.

FRONT SUPPORT (1)
PG14-7

SCALE

0.100

LEVELING SCREWS (2)

M4 SCREW (4)

REAR SUPPORT (1)
PG14-8




6. INSTALL PG14 AS SHOWN USING THE HARDWARE SUPPLIED ON THE GRILL

SCALE 0.100

LEVELING SCREWS (2)




DETAIL D
0.200

SCALE




INSTALL POT GRATE AS SHOWN.

9

POT GRATE (1)

0.100

SCALE




SCALE 0.100




OOOOOOOOOO




J000000000000000000000000000008

)
O

SCALE 0.200




